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Main Broom Assembly - 1

05-02-2015

ET-Liste-Nr.
SMART2000002
SMART 2000 SN 690060 2
Pos Artikelnr. Beschreibung
1 7-08-01012 Halterung, Einstellung
2 7-03-04207 Hebel fir Kehrwalze
3 7-60-00160 Pulley Hopper Dump
4 7-13-07130 CLIP, CABLE RETAINER
5 7-03-04191 Hebel fir Kehrwalze
6 7-23-03056 NUT-PUL-IDLER
7 7-39-00032 Griff fr Blrstenv erstellung
8 2-95-04182 NUT, STOP, ,375-16, CAD P
9 7-14-01021 CLEVIS BROOM CYLINDER SMART
10 7-17-05022 Zylinder hy draulisch fir Besen
11 7-14-01022 CLEVIS-BROOM SMART
12 7-10-00041 Cable
13 2-00-04892 HYD ADAPTER O-RING
14 7-55-08168 PIN PIVOT SMART
H15 2-00-00221 SCREW HHC
H17 2-00-00205 SCREW HHC
H26 2-00-00641 Mutter 6kt- 1/4-20
H27 2-00-03702 WSHR, ,625 X,281 X ,063,
H36 2-00-00196 BOLT CARRIAGE .31-18 X 1.00
H39 2-00-00218 SCREW-HHC ,313-18 X 2,00
H43 2-00-00409 980651-4
H46 2-00-00644 Fibre Insert Nut
H49 2-00-00209 SCREW HHC
H23 2-00-05356 SCREW-HHC .313-18X1.25 GRADE 8
H35 2-00-05473 SCREW 3/8 X1 SC. HD CAP
H36 2-00-05455 5/16-18 x 1/2 SHLDR.SCREW STL

H15 - H360= Hardw are used




. 05-02-2015
Main Broom Assembly - 2

SMART2000004

SMART 2000 SN 690060 5

REF MAIN BROOM

ITEM #7-08-00938 MUST ROTATE
FREELY FOR MAIN BROOM ASSEMBLY

C1937/0102

COLLAR TO BE FLUSH
WITH END OF BROOM
MOTOR SHAFT

H150



Main Broom Assembly - 2

05-02-2015

ET-Liste-Nr.
SMART2000004
SMART 2000 SN 690060 6
Pos Artikelnr. Beschreibung
1 7-03-04190 Hebel fir Kehrwalze
2 8-30-05112 GUARD THREAD
3 2-00-03306 BRG, Schatz-BR-9921, Max
4 8-75-01147 SPACER
5 2-00-03158 SPACER
6 8-33-09059 HUB DRIVE BROOM
7 7-08-00938 BRKT MAIN BROOM SMART
8 8-30-05116 GUARD THREAD PAINTED
9 8-33-05086 HOUSING WELDT MAIN BROOM MOTOR
10 0885-078 HYDRAULIC MOTOR (BROOM DRIVE)
11 8-08-03137 Kehrwalze Kunststoffborsten hart "SMAR
12 2-00-05435 Verschraubung L 90° 3/8 x 3/8
13 2-00-05442 Verschraubung 3/8 x 3/8
14 25201B Feststellgrif f
15 8-33-09062 HUB MAIN BROOM (WELDMENT)
H15 2-00-00221 SCREW HHC
H26 2-00-00641 Mutter 6kt- 1/4-20
H46 2-00-00644 Fibre Insert Nut
H61 2-00-02616 SCREW HHC
H63 2-00-02312 WASHER
H64 2-00-00596 NUT
H72 2-00-00518 Scheibe
H87 2-00-00263 SET SCREW
H15 2-00-00211 SCREW-HHC .313-18 X 1,75
H31 2-00-04750 SCREW BTN HD SKT

H15 - H318= Hardw are used




. 05-02-2015
Main Broom Baffle and Flaps

SMART2000006

SMART 2000 SN 690060 7
6. QYD)
3.75 g, 2
s Ig,%)T?’lr(qﬁ 1.75 lg, QTY (2)

2519, QTY (1)

EDGING FOR HARMESS ACCESS
2.25 1g, QTY (1)

EDGING 4.01g, QTY (1}

21.01g, QTY (1)

EDGING FOR DRIVE
WHEEL HOSES
5.51g, QTY (2)

3.251g, QTY (1)

SET UP IN THIS
POSITION

C1900/0102



Main Broom Baffle and Flaps

05-02-2015

ET-Liste-Nr.
SMART2000006
SMART 2000 SN 690060 8
Pos Artikelnr. Me Beschreibung
2 7-66-05011-1 5 Abweisrolle f. Encore R
3 7-32-00042 1 HINGE-MAIN BROOM BAFFLE
4 7-05-01003 1 BAFFLE MAIN BROOM ATS 40/46
5 7-13-07203 3 Klemmscheibe 40/46
6 7-25-08088 1 Deckel rechts zu Hauptkehrwalze
7 7-13-07207 1 CLAMP FLAP LEFT SMART
8 7-13-07206 1 CLAMP FLAP RH FRONT ATS 40/46
9 7-25-08089 1 Deckel links zu Hauptkehrwalze
10 7-13-07204 1 Klemmband links
11 7-16-07418 1 COVER DUST ATS 40/46
12 7-70-05175 3 Achse f. Abweisrolle
13 2-00-00540 8 RING-RET-EXT,5100-75 (.75 D)
14 7-70-05188 1 PIN ROLLER BUMP SB SMART
15 7-32-00039 1 HINGE-VARIABLE DUMP HOPPER
16 7-52-00172 1 Deckel fur Hauptkehrwalze "SMART 20000"
17 25201B 1 Feststellgriff
18 7-25-08090 1 Tur zu Hauptkehrwalze
19 7-13-07205 1 Klemmband
20 7-29-00256 1 Dichtprofil Mitte fur Schmutzbehélter
21 7-29-00257 1 Dichtprofil rechts fir Schmutzbehalter RH
22 7-25-08091 1 Deckel hinten zu Hauptkehrwalze
23 7-29-00263 1 GASKET DUST CONTROL SMART
24 7-29-00258 1 Dichtprofil links fur Schmutzbehalter LH
H15 2-00-00221 5 SCREW HHC
H26 2-00-00641 13 Mutter 6kt- 1/4-20
H27 2-00-03702 3 WSHR, ,625 X,281 X,063,
H34 2-00-00208 7 85811A-8
H36 2-00-00196 1 BOLT CARRIAGE .31-18 X 1.00
H43 2-00-00409 7 980651-4
H44 2-00-00530 4 Lockwash Helical Spring
H46 2-00-00644 4 Fibre Insert Nut
H79 2-00-01676 1 WASHER
H86 2-00-03575 8 BOLT CARRIAGE ,25-20 X,75
H13 2-00-03940 16 SCREW-T/C-HH, 10-24 X ,50
H23 2-00-03750 1 Bolzen .38-16 X 1.50

H15 - H238= Hardw are used
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Side Broom, 12V and 36V

SMART2000008
SMART 2000 SN 690060 9

NEVERSEIZE \\

USE WASHER (#0409)
NOT TO HAVE A DOOR
INTERFERED W/ A MOTOR

NEVERSEIZE
ON THE SHAFT

H57 H26

INSERT EDGING
RAW #3-73-00024

TIGHTEN BOLT SO THAT
CABLE END MOVES FREELY

ASSEMBLE 'ARM SIDE BROOM'
ROTATES FREELY

C1928/0102



Side Broom, 12V and 36V

05-02-2015

ET-Liste-Nr.
SMART2000008
SMART 2000 SN 690060 10
Pos Artikelnr. Beschreibung
1 7-03-04189 Arm fir Seitenbesen
2 0885-082 GEAR MOTOR, SIDE BROOM 36V
3 7-25-06035 FLANGE - BROOM MOUNT
4 8-08-03215 Seitenbesen Poly propylen - 114 RS
5 2-00-00263 SET SCREW 1/2H.P., 36V
6 2-00-04578 TERMINAL INSULATED BULLET PLUG
7 2-00-04626 Anschlussklemme
9 7-16-07413 COVER-SIDE BROOM
10 2-00-05330 INSERT, THREADED 5/16-18
11 7-75-01194 SPACER-SIDE BROOM COVER
12 7-70-05188 PIN ROLLER BUMP SB SMART
13 2-00-00540 RING-RET-EXT,5100-75 (.75 D)
14 2-00-01915 GROM ATL INDIA RUB-828
15 7-08-01012 Halterung, Einstellung
16 7-03-04207 Hebel fir Kehrwalze
17 7-39-00032 Griff fr Blrstenv erstellung
18 7-60-00160 Pulley Hopper Dump
19 7-13-07130 CLIP, CABLE RETAINER
20 2-95-04182 NUT, STOP, ,375-16, CAD P
21 7-10-00042 CABLE-SIDE BROOM
H15 2-00-00221 SCREW HHC
H17 2-00-00205 SCREW HHC
H22 2-00-02589 SCREW HHC
H26 2-00-00641 Mutter 6kt- 1/4-20
H27 2-00-03702 WSHR, ,625 X,281 X ,063,
H36 2-00-00196 BOLT CARRIAGE .31-18 X 1.00
H38 2-00-00225 SCREW HHC
H43 2-00-00409 980651-4
H44 2-00-00530 Lockwash Helical Spring
H46 2-00-00644 Fibre Insert Nut
H49 2-00-00209 SCREW HHC
H57 2-00-00240 SCREW-HHC ,50-13 X 1,25
H65 2-00-04936 NUT-1/2-13 STEEL ELASTIC
H72 2-00-00518 Scheibe
H36 2-00-05455 5/16-18 x 1/2 SHLDR.SCREW STL

H15 - H360= Hardw are used
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Hopper Assembly, 12V and 36V Battery |wm=«

SMART2000010

SMART 2000 SN 690060 =
Gy e A0 e Heo (4)H3a  Hiso (13)
H43

@ H121

NOTE: SEE SWITCH
SETTING BELOW

GLUE #6000 !
2-PLACES '

H26
/

= Ny

—
\ H15

rd

SCALE 0.200



Hopper Assembly, 12V and 36V Battery

05-02-2015

ET-Liste-Nr.
SMART2000010
SMART 2000 SN 690060 -
Pos Artikelnr. Me Beschreibung
1 0782-090-1 1 ACTUATOR Onlyfor I.C. Machines only
2 0782-130 1 ACTUATOR - DUMP DOOR (36VOLT) Only for Battery Machines
3 7-03-04209 1 Hebel Behaltersicherung
4 7-08-00974 1 BRACKET HOPPER SWITCH MNT.
5 7-13-07201 1 Halteklammer
6 7-25-08092 1 Abstreifleiste fur Kehrbehélter
7 7-29-00259 2 Kantenprofil
8 7-32-06026 1 Verkleidung fur Kehrbehalter WELDMENT
9 2-95-04182 2 NUT, STOP, ,375-16, CAD P
10 2-00-05320 1 HAIR PIN
11 7-55-08167 1 Scherstift Behélter
12 7-76-00121 1 Druckfeder
13 8-82-00058 1 Schalter fuer Platine
H14 2-00-00219 1 ScrewHHC
H15 2-00-00221 6 SCREW HHC
H26 2-00-00641 6  Mutter 6kt- 1/4-20
H27 2-00-03702 1 WSHR, ,625 X,281 X,063,
H33 2-00-00224 1 SCREW HHC
H34 2-00-00208 1 85811A-8
H43 2-00-00409 2 980651-4
H46 2-00-00644 1 Fibre Insert Nut
H62 2-00-00405 3  WASHER
H65 2-00-04936 1 NUT-1/2-13 STEEL ELASTIC
H73 2-00-00247 1 SCREW-HHC .50-13 X 2.50
H89 2-00-01372 2 NUT-INS-FIBRE #8-32 LOW HGT
H12 2-00-00090 2 SCREW-RHM #8-32 X 1.50
H15 2-00-00512 2 Zahnscheibe -J- 10,5 DIN 6797 St-z
H32 2-00-05424 2 Schraube mit Bund 3/18-16 x 1/2

H14 - H320= Hardw are used
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Scrub Deck Actuator

SMART2000012

SMART 2000 SN 690060 3




05-02-2015

Scrub Deck Actuator

SMART2000012
SMART 2000 SN 690060 =
Pos Artikelnr. Beschreibung
1 7-81-00234 SUPPORT ACTUATOR SMART SCR DCK
2 7-75-01207 SPACER ACT ARM SMART
3 7-03-04213 ARM LEVER SCRB DCK LIFT SMART
4 7-57-05055 PIVOT BRUSH LIFT LEVER
5 0782-106 SQUEEGEE LIFT ASSY, 36V
6 7-55-08165 PIN ACTUATOR PIVOT
9 8-15-01002 COLLAR-SCREW-SET
1 7-08-02022 BRACKET SCR. DCK LIFT SLIDER
12 7-82-00045 SWITCH PROXIMITY SMART 2000 NORMALLY OPEN
13 7-82-00046 SWITCH PROXIMITY SMART 2000 NORMALLY CLOSED
14 2-00-05466 PIN CLEVIS SMART
15 2-00-00775 PIN-COTTER .125 DIA X 1.00/NLS /8 Diam. x1Lg.
17 7-42-05168 LINK SCRUB DECK LIFT 40 SMART
18 8-06-05004 Klemmleiste
H8 2-00-00039 SCREW-RHM 10-24 X 1.00 ZN
H12 2-00-01246 FIBRE INSERT NUT
H35 2-00-02708 SCREW HHM
H44 2-00-00530 Lockwash Helical Spring
H45 2-00-00585 HEXNUT
H55 2-00-00643 Mutter .38-16 ZN PL
H59 2-00-00242 SCREW-HHC .50-13 X 2.25
H62 2-00-00405 WASHER
H65 2-00-04936 NUT-1/2-13 STEEL ELASTIC
H15 2-00-00211 SCREW-HHC .313-18 X 1,75
H22 2-00-04689 WSHR-FL..688X.260X.050 S/S
H37 2-00-05487 3/8 16 X .75 CARRIAGE BOLT

H12 - H371= Hardw are used
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Scrub Deck Assembly, 40 inch - 1

SMART2000014

SMART 2000 SN 690060 15

ADD NEVERSEIZE
TO SHAFTS




Scrub Deck Assembly, 40 inch - 1

05-02-2015

ET-Liste-Nr.
SMART2000014
SMART 2000 SN 690060 6
Pos Artikelnr. Beschreibung
1 7-27-07202 Rahmen Burste 40"
2 0760-542 BRUSH DRIVE (ATS) MOTOR
3 2-00-03761 KEY-MACHINE-SQUARE 1/4x1/4
4 7-33-09042 HUB BRUSH DRIVE BATTERY ATS
5 7-03-04123 ARM BRUSH DRIVE
6 7-41-00027 LATCH - BRUSH DRIVE
7 7-88-00073 Solution Valve 36VDC
8 2-00-04564 CABLE CLAMP
9 2-00-05447 TEE - PVC 3/4 3/4inch
10 7-55-08151 PIN LOCK UP
11 2-00-05253 CLAMP
12 8-66-00144 ROD, END, BROOM, LIFT (40
13 7-42-05168 LINK SCRUB DECK LIFT 40 SMART
H15 2-00-00221 SCREW HHC
H26 2-00-00641 Mutter 6kt- 1/4-20
H27 2-00-03702 WSHR, ,625 X ,281 X ,063,
H39 2-00-00218 SCREW-HHC ,313-18 X 2,00
H49 2-00-00209 SCREW HHC
H52 2-00-00402 WSHR-FLAT3/40Dx25/641Dx3/32STL
H53 2-00-02310 LOCKWASHER
H64 2-00-00596 NUT
H68 2-00-00640 NUT-INS-FIBRE .50-20
H22 2-00-04851 WASHER,ENGINE MOUNT
H24 2-00-00591 Mutter .50-20
H37 2-00-02691 SCREW-HHC .50-20 X 1.50

H15 - H372= Hardw are used
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Scrub Deck Assembly, 40 inch - 2

SMART2000016

SMART 2000 SN 690060 =

REF C1922

; E FRONT OF

MACHIME

®’

FROM SCRUB DECK TO TOP VIEW
SOLUTION CONTROL
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Scrub Deck Assembly, 40 inch - 2

SMART2000016
SMART 2000 SN 690060 18
Pos Artikelnr. Me Beschreibung
1 7-57-05057 1 PIVOT SCRUB DECKA40 R.H.
2 7-42-05163 4 LINK BARA40
3 7-57-05058 1 PIVOT SCRUB DECKA40 L.H.
4 2-95-04182 12 NUT, STOP, ,375-16, CAD P
5 2-00-02220 7 CLAMP-HOSE,WITTEK-16 P
6 56264262 2 Schlauch, spiral .750
8 56449850 1 Schlauch PVC f. BR 850 341D x155Lg
9 7-33-02398 1 HOSE SOLUTION FEED 3/41D x14.75Lg
H48 2-00-00233 8 85823A-4
H54 2-00-02360 8 HEXNUT

H48 - H357= Hardw are used
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Scrub Deck Assembly, 46 inch - 1

SMART2000018

SMART 2000 SN 690060 T

(\(f T




Scrub Deck Assembly, 46 inch - 1

05-02-2015

ET-Liste-Nr.
SMART2000018
SMART 2000 SN 690060 )
Pos Artikelnr. Me Beschreibung
1 7-33-02445 1 HOSE SOLUTION FEED .75 X 5.50 3/4x55Lg
3 7-33-02422 1 HOSE SOLUTION FEED 5/8x115Lg
4 7-33-02423 1 HOSE SOLUTION FEED 5/8x6.5Lg
5 7-33-02434 5 HOSE SOLUTION FEED 3l4x2Lg
6 2-00-05380 5 ELBOW 90 DEG 3/4 HOSE BARBED
7 2-00-02220 20 CLAMP-HOSE,WITTEK-16 P
8 56264262 2 Schlauch, spiral .750
9 7-25-02012 1 FTG-HOSE
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Scrub Deck Assembly, 46 inch - 2

SMART2000020

SMART 2000 SN 690060 o1




Scrub Deck Assembly, 46 inch - 2

05-02-2015

ET-Liste-Nr.
SMART 2000020
SMART 2000 SN 690060 >
Pos Artikelnr. Me Beschreibung
1 7-27-07200 1 SCRUB DECK 46 SMART
2 0760-542 3 BRUSH DRIVE (ATS) MOTOR
3 2-00-03761 3 KEY-MACHINE-SQUARE 1/4x1/4
4 7-33-09042 3 HUB BRUSH DRIVE BATTERY ATS
5 7-03-04123 3 ARMBRUSH DRIVE
6 7-41-00027 3 LATCH - BRUSH DRIVE
7 7-88-00073 1 Solution Valve 36VDC
8 7-88-00082 1 VALVE SOLUTION 36V DC 36VDC
9 7-48-00038 1 WATER MANIFOLD SMART 46
10 7-88-00073 1 Solution Valve 36VDC
11 7-57-05058 1 PIVOT SCRUB DECK40 L.H.
12 7-57-05057 1 PIVOT SCRUB DECK40 R.H.
13 7-42-05160 1 LINK-BRUSH FRAME-46IN LH
14 7-55-08151 2 PIN LOCK UP
15 7-42-05161 1 LINK-BRUSH FRAME 46IN RH
16 2-95-04182 6 NUT, STOP, ,375-16, CAD P
17 7-09-01143 2 BUSHING BRUSH LIFT SMART
18 8-66-00144 1 ROD, END, BROOM, LIFT (40
19 7-42-05168 1 LINK SCRUB DECK LIFT 40 SMART
H15 2-00-00221 11 SCREW HHC
H26 2-00-00641 11 Mutter 6kt- 1/4-20
H38 2-00-00225 2 SCREW HHC
H39 2-00-00218 3 SCREW-HHC ,313-18 X 2,00
H46 2-00-00644 2 Fibre Insert Nut
H48 2-00-00233 6 85823A-4
H49 2-00-00209 9 SCREW HHC
H52 2-00-00402 9 WSHR-FLAT3/40Dx25/641Dx3/32STL
H53 2-00-02310 9 LOCKWASHER
H64 2-00-00596 9 NUT
H68 2-00-00460 1 WSHR-FLAT .438X.192X.031 STL.
H22 2-00-04851 6 WASHER,ENGINE MOUNT
H24 2-00-00591 2 Mutter .50-20
H35 2-00-00451 2  WSHR-FL.750X.312X.065 STL ZINC
H36 2-00-04182 2 LOCK WASHER 7/16
H37 2-00-02691 1 SCREW-HHC .50-20 X 1.50

H15 - H372= Hardw are used
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Side Squeegee, 40 inch

SMART2000022

SMART 2000 SN 690060 >3

NOTE LOCATION OF SLITS TO
BE FORMED AROUND RADIUS
SECTION OF WELDMENT



Side Squeegee, 40 inch

05-02-2015

ET-Liste-Nr.
SMART 2000022
SMART 2000 SN 690060 2
Pos Artikelnr. Me Beschreibung
1 7-13-07209 2 Klemmleiste fir seitliche Saugleiste
2 7-55-08151 2 PIN LOCK UP
3 7-77-00140 2 Sauglippe innen Gumm
4 56515838 2 Gummilippe, rot
5 7-86-08063 1 Rahmen fir linke Saugleiste
6 7-86-08062 1 Rahmen fir rechte Saugleiste
H19 2-00-02587 16 SCREW-HHC ,25-20 X 1,250
H26 2-00-00641 16  Mutter 6kt- 1/4-20
H27 2-00-03702 16 WSHR, ,625 X,281 X,063,

H19 - H27=Hardw are used




05-02-2015

Side Squeegee, 46 inch

SMART2000024

SMART 2000 SN 690060 5

NUT SUPPLIED H27
WITH CASTER H19
H26 -

APPLY GREASE
TO CASTER

APPLY NEVER-SEIZE
TO THREADS

NOTE LOCATION OF SLITS TO BE
FORMED AROUND RADIUS SECTION
OF WELDMENT



Side Squeegee, 46 inch

05-02-2015

ET-Liste-Nr.
SMART2000024
SMART 2000 SN 690060 6
Pos Artikelnr. Me Beschreibung
1 56304266 2 Lenkrolle
2 7-13-07210 2 CLAMP-RH SIDE SQU SMART 46
3 7-77-00142 2 Spritzschutz innen Gumm
4 56515840 2 Spritzschutz aussen,Gummi
5 7-86-08066 1 Rahmen fir linke Saugleiste
6 7-86-08065 1 Rahmen fir rechte Saugleiste
H19 2-00-02587 14 SCREW-HHC ,25-20 X 1,250
H26 2-00-00641 14  Mutter 6kt- 1/4-20
H27 2-00-03702 14 WSHR, ,625 X,281 X,063,

H19 - H27=Hardw are used




. 05-02-2015
Rear Squeegee, 40 inch

SMART2000026

SMART 2000 SN 690060 >

NOTE: KNOBS TO BE
HAND TIGHTENED ONLY

APPLY NEVER-SEIZE
TO THREADS

NUT SUPPLIED
WITH CASTER

APPLY GREASE
TO CASTER




Rear Squeegee, 40 inch

05-02-2015

ET-Liste-Nr.
SMART2000026
SMART 2000 SN 690060 8
Pos Artikelnr. Beschreibung
1 7-75-01164 BUSHING,SPACER
2 56304266 Lenkrolle
3 7-13-07188 CLAMP,L.H. SQ. END
4 7-13-07156 CLAMP-NUT
5 7-13-07187 CLAMP,R.H. SQ. END
6 7-20-06010 NEST ATS SQUEEGEE INLET DUCT
7 56109704 Drehknopf, Sauglippe
8 2-00-04962 O RING - #4 ORS
9 7-77-00110 Squeegee Rubber inner
10 7-75-01188 Distanz
11 56515832 Gummilippe, aul3en
12 7-86-08064 Saugleistenhalterung
13 7-79-00101 Spannband 40" f. Saugleiste
14 2-14-00184 WHEEL
H51 2-00-00216 SCREW HHC
H52 2-00-00402 WSHR-FLAT3/40Dx25/641Dx3/32STL
H54 2-00-02360 HEXNUT
H25 2-00-05343 BOLT CARRIAGE .38-16X3.50 SSTL
H26 2-00-05344 SCREW-HHM ,313-18X1,75 STAINLE
H28 2-00-03842 ROLL PIN 1/4 DIA X 1.00 LONG

H51 - H283= Hardw are used




. 05-02-2015
Rear Squeegee, 46 inch

SMART2000028

SMART 2000 SN 690060 29

NOTE: KNOB TO BE
HAND TIGHTENED ONLY

APPLY NEVER-SEIZE
TO THREADS

|
NUT SUPPLIED
WITH CASTER
H54

APPLY GREASE
TO CASTER

C1963/0007



Rear Squeegee, 46 inch

05-02-2015

ET-Liste-Nr.
SMART 2000028
SMART 2000 SN 690060 =0
Pos Artikelnr. Beschreibung
1 7-75-01164 BUSHING,SPACER
2 56304266 Lenkrolle
3 7-13-07157 CLAMP-END SQUEEGEE
4 7-13-07156 CLAMP-NUT
5 7-20-06010 NEST ATS SQUEEGEE INLET DUCT
6 56109704 Drehknopf, Sauglippe
7 2-00-04962 O RING - #4 ORS
8 7-77-00110 Squeegee Rubber inner
9 7-75-01169 SPACER-SQUEEGEE RUBBER
10 56515832 Gummilippe, aul3en
11 7-86-08038 NEST ATS 46 SQUEEGEE WELDMENT
12 7-79-00088 STRAP-SQUEEGEE CLAMP
13 2-14-00184 WHEEL
H51 2-00-00216 SCREW HHC
H52 2-00-00402 WSHR-FLAT3/40Dx25/641Dx3/32STL
H54 2-00-02360 HEXNUT
H25 2-00-05343 BOLT CARRIAGE .38-16X3.50 SSTL
H26 2-00-05344 SCREW-HHM ,313-18X1,75 STAINLE

H51 - H261= Hardw are used




05-02-2015

Rear Scgeegee Lift System, 12V and 36V

SMART2000030

SMART 2000 SN 690060 31

SETSCREWS SUPPLIED
WITH COUPLING

REF MAIN FRAME

REF SQUEEGEE SUPPORT

C1903/0103




Rear Scgeegee Lift System, 12V and 36V

05-02-2015

ET-Liste-Nr.
SMART2000030
SMART 2000 SN 690060 2
Pos Artikelnr. Me Beschreibung
1 7-27-07203 1 FRAME WINCH MTG. SMART
2 7-30-08021 1 GUIDE SQUEEGEE LIFT CABLE
3 0785-090 1 WORM GEAR ASSEMBLY SMART
4 0782-147 1 MOTOR ELECTRIC 1/2HP 36VOLT
5 7-58-05300 1 PLATE WINCH SIDE SMART
6 7-16-05036 1 COUPLING SQUEEGEE LIFT SMART
7 2-00-02241 1 PaRfeder .188/.187 x 1.3/8
9 7-20-03003 1 SQUEEGEE WINCH DRUM
10 2-95-04182 2 NUT, STOP, ,375-16, CAD P
11 8-10-00043 1 CABLE SIDE BROOM (LH)
12 7-13-05076 2 CHAIN SQUEEGEE LIFT SMART
13 7-29-05044 1 GEAR PINION SMART 2000
14 2-00-02240 1 KEY SQ .188/.187X.75
15 7-08-01007 1 BRACKET SQU. LIFT SMART 2000
16 7-08-01011 1 BRACKET SWITCH MTG. SMART
17 2-00-05470 1 NUT BARREL SMART 2000
18 7-70-05195 1 SHAFT SQ. LIFT SMART 2000
19 2-00-03932 2 RING RETAINING EXT WALDES
20 2-00-05469 1 BEARING 3/8 FLANGED SMART 2000
21 7-29-05045 1 GEAR DRIVEN SMART 2000
22 7-82-00008 2 SWITCH
24 7-76-00122 1 SPRING SMART
25 2-00-01477 1 ROLLPIN
26 2-00-05488 1 SETSCREW 10-32
H1 2-00-05060 4  SCREW-PH. RHM 6-32 X 1.25 ZN
H3 2-00-01499 4 LK WASH HELICAL SPR 6SCR MED.
H15 2-00-00221 11 SCREW HHC
H26 2-00-00641 3 Mutter 6kt- 1/4-20
H27 2-00-03702 2 WSHR, ,625 X,281 X,063,
H38 2-00-00225 2 SCREW HHC
H43 2-00-00409 4 980651-4
H45 2-00-00585 2 HEXNUT
H46 2-00-00644 3 Fibre Insert Nut
H52 2-00-00402 2 WSHR-FLAT3/40Dx25/64IDx3/32STL
H72 2-00-00518 11  Scheibe
H86 2-00-03575 2 BOLT CARRIAGE ,25-20 X,75
H13 2-00-03855 2 BOLT CARRIAGE .38-16 X 1.00
H23 2-00-05356 1 SCREW-HHC .313-18X1.25 GRADE 8
H33 2-00-03042 1 SCREW-HSHC .25-20 X 1.50
H36 2-00-05029 1  WSHR FLAT 2.000X.281X.080 STL.
H36 2-00-00087 1 SCREW RHM 1/4 20 X 2.25

H1 - H369= Hardw are used




05-02-2015

Swing Squeegee Support

SMART2000032

SMART 2000 SN 690060 3

Foe 150

NUT SUPPLIED PR
WITH CASTER } ‘\ .
n B ""'_-------- »

) .
1‘». !
e B
v APPLY NEVER-SEIZA
TO THREADS
APPLY GREASE

TO CASTER




Swing Squeegee Support

05-02-2015

ET-Liste-Nr.
SMART2000032
SMART 2000 SN 690060 7
Pos Artikelnr. Me Beschreibung
1 7-03-04211 2 Arm, Schrubbbirste
2 7-03-04210 2 Arm, Sauglippe Saugful
3 7-08-00839 2 BRACKET-ANGLE
4 7-09-01057 8 BUSHING-LIFT-BRUSH
5 56304266 1 Lenkrolle
6 8-15-01002 6 COLLAR-SCREW-SET
7 2-00-02216 1 Hose Clamp
8 2-95-04182 12 NUT, STOP, ,375-16, CAD P
9 7-70-05194 2 Stift "Smart 2000"
10 7-86-08067 1 SQUEEGEE SUPPORT WELDMENT
11 7-81-00232 2 Stitze fur Sauglippe
12 56514790 2 Halter
13 7-08-00994 1 Halter, geschweilRt, kpl.
14 7-08-00993 1 WELDMENT BRACKET ASSY R.H.
H46 2-00-00644 8 Fibre Insert Nut
H49 2-00-00209 4 SCREW HHC
H50 2-00-00234 8 SCREW HHC
H61 2-00-02616 2 SCREW HHC
H68 2-00-00640 4  NUT-INS-FIBRE .50-20
H23 2-00-05356 8 SCREW-HHC .313-18X1.25 GRADE 8

H46 - H237= Hardw are used




05-02-2015

ET-Liste-Nr.
SMART2000034

35

Frischwassertank
SMART 2000 SN 690060

H344, TERMINAL

o TFE SEAL

H26

o

A

H352



05-02-2015

Frischwassertank

SMART 2000034
SMART 2000 SN 690060 =
Pos Artikelnr. Beschreibung
1 7-83-04190 TANK SOLUTION
2 7-24-04053 FILTER SOLUTION
3 7-09-01122 BUSHING, FLOAT
4 0775-217 SWITCH-FLOAT NC
5 7-87-02191 TUBE FLOAT SWITCH
6 7-16-07420 COVER-TANK WELDMENT Weldment
7 7-29-00264 GASKET LID SOL TANK SMART Solution Tank
8 7-56-05027 Nippel 1" - steckbar 1Inch NPT xSLIP
9 2-00-04620 O RING
10 7-33-02409 Ablaufschlauch
11 839401 Auslassv entil
12 833901 Handle-drain
13 7-29-00186 GASKET HANDLE-USE 833407
14 52206A Chain,cov er autoscruber
15 962987 SCR 10-24X 3/8 PN*ST TY
16 7-08-00986 BRACKET TANK COVER RH
17 7-08-00987 BRACKET TANK COVER LH
18 7-08-00981 Winkel
19 2-95-04689 WSHR-AXLE
20 7-31-06079 Handgriff fur Deckel
21 7-68-05022 Seal, tank lid
H8 2-00-00039 SCREW-RHM 10-24 X 1.00 ZN
H9 2-00-00426 WASHER
H12 2-00-01246 FIBRE INSERT NUT
H15 2-00-00221 SCREW HHC
H26 2-00-00641 Mutter 6kt- 1/4-20
H47 2-00-00232 Screw HHC
H53 2-00-02310 LOCKWASHER
H34 2-00-04578 TERMINAL INSULATED BULLET PLUG
H35 2-00-03404 CLAMP

H8 - H352= Hardw are used




. 05-02-2015
Solution Control
SMART2000036
SMART 2000 SN 690060 37
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Solution Control

05-02-2015

ET-Liste-Nr.
SMART2000036
SMART 2000 SN 690060 =
Pos Artikelnr. Beschreibung
1 7-88-00073 Solution Valve 36VDC
2 2-95-04182 NUT, STOP, ,375-16, CAD P
3 2-00-04564 CABLE CLAMP
4 7-08-00991 BRACKET ELBOW SMART
5 7-88-00079 VALVE SOLUTION FEED 8600
6 7-41-05116 LEVER VALVE
7 7-57-05018 SWVL WIRE
9 7-25-02053 FITTING 90dgr 3/4 PIPE PLASTIC
10 7-25-02012 FTG-HOSE
12 7-10-00034 CABLE SOLUTION CONTROL
13 2-00-05253 CLAMP
14 7-25-02012 FTG-HOSE
H7 2-00-00056 SCREW 10-24
H12 2-00-01246 FIBRE INSERT NUT
H17 2-00-00205 SCREW HHC
H25 2-00-00594 Mutter 6kt- 1/4-20
H26 2-00-00641 Mutter 6kt- 1/4-20
H27 2-00-03702 WSHR, ,625 X ,281 X ,063,
H18 2-00-00460 WSHR-FLAT .438X.192X.031 STL.
H34 2-00-00249 SCREW HHM 8 32X.375 BRASS/CHRM

H7 - H345= Hardw are used




05-02-2015

SCHMUTZWASSERTANK Ere

SMART2000038

SMART 2000 SN 690060 2

e SILICONE SEAL

#242 LOCTITE
IN TANK INSERT

@ H53

H47



SCHMUTZWASSERTANK

05-02-2015

ET-Liste-Nr.
SMART2000038
SMART 2000 SN 690060 20
Pos Artikelnr. Beschreibung
1 7-83-04178-1 Tank fur Schmutzwasser
2 7-58-05299 Platte geschweif3t Saugrohranschlul
3 7-26-04012 FLOAT RECOVERY
4 7-10-04008 GUAGE, FLOAT
5 7-33-02427 Saugschlauch (Tankeinlaf3)
6 2-00-02216 Hose Clamp
7 7-33-02397 Saugschlauch
8 7-87-02203 Saugschlauch
9 7-33-02420 Schlauch fir Saugleiste
10 0775-164 Switch-Float Altered Gray
11 7-09-01122 BUSHING, FLOAT
12 7-31-07027 HANGER DRAIN HOSE
13 7-80-05086 Dorn fir Deckel
14 7-29-00250 Dichtung fur
15 7-19-08063 DOOR REC.TANK DRAIN
16 25201B Feststellgrif f
17 7-33-02396 HOSE DRAIN SLEEVE
18 7-87-02201 Ablaufschlauch
19 7-33-02405 Ablaufschlauch
20 7-29-00265 Dichtung fir Saugbehalter "SMART 2000"
21 2-95-04689 WSHR-AXLE
22 2-14-03197 WSHR-SEAT-VALVE-NEOPRENE
H24 2-00-00220 SCREW HHC
H29 2-00-04966 SCREW-HHM .25-20X1.50 STAINLES
H30 2-00-04687 LK WASH HELICAL .25SCR MED SST
H32 2-00-04688 NUT-HEX-FIN ,25-20 STAINNLESS
H47 2-00-00232 Screw HHC
H53 2-00-02310 LOCKWASHER
H72 2-00-00518 Scheibe
H94 2-00-00410 WSHR-FL .875X.375X.063 STL.ZN
H12 2-00-03466 SCREW-T/FRH #10-16X,50 TY PE AB
H13 2-00-03940 SCREW-T/C-HH, 10-24 X ,50
H23 2-00-00466 Scheibe
H34 2-00-05237 WSHR-FLAT 1.063X.265X 063 SSTL

H24 - H346= Hardw are used




05-02-2015
Forward and Reverse Control, Battery ===

SMART2000040

SMART 2000 SN 690060 1

REF MAIN
FRAME

REF HYDRAULIC PUMP AND
PUMP MOUNTING BRACKET




Forward and Reverse Control, Battery

05-02-2015

ET-Liste-Nr.
SMART2000040
SMART 2000 SN 690060 %
Pos Artikelnr. Me Beschreibung
1 7-30-05108 1 GUARD UPPER PLATE
2 7-03-04201 1 ARM WELDMENT PUMP CONTROL
3 2-00-00729 1 WOODRUFF KEY 1/8 X5/8 - 5
4 8-16-00063 1 CENTERING CONTROL
5 7-25-02050 2 BALL JOINT
6 8-66-00162 1 ROD - PULL BRAKE ASSY
7 2-95-01999 3 NUTHEX 1/4-28
8 2-00-05261 3 INSERT-1/4-20
9 7-58-05303 1 PLATE FLOOR F/R SMART
10 7-55-00030 1 PEDAL FWD/REV
11 7-66-00197 1 ROD END SPHERICAL 1/4 20 MALE
12 7-66-00194 1 ROD HYDRO BACK
13 7-09-00148 2 BUSHING SMART
14 7-09-00149 2 BUSHING SMART
15 7-76-00123 2 SPRING SMART
16 7-82-00045 2 SWITCH PROXIMITY SMART 2000 Normally open
H15 2-00-00221 3 SCREW HHC
H24 2-00-00220 2 SCREW HHC
H26 2-00-00641 1 Mutter 6kt- 1/4-20
H72 2-00-00518 3 Scheibe
H11 2-00-00633 2 NUTINS FIBRE RH .2528 ZN PL
H23 2-00-02638 1 SCW-HHC .25-20 X 3.00 GR 5 ZN
H31 2-00-02352 1 NUT-HEXHVY .50-13 STL/ZN

H15 - H319= Hardw are used




05-02-2015

Brake Assembly

SMART2000042

SMART 2000 SN 690060 23

6
.

644

H20




Brake Assembly

05-02-2015

ET-Liste-Nr.
SMART2000042
SMART 2000 SN 690060 "
Pos Artikelnr. Beschreibung
1 7-55-00029 BRAKE PEDAL ATS 40/46
3 8-09-01069 BUSHING
4 7-76-00013 SPR-PEDAL-RLSE-SQUEEGEE
5 2-00-03635 PIN-ROLL.25X1.25 HI CRB STL ZN
7 8-13-07067 CLIP-BRAKE,PARKING
8 7-08-02008 BRAKE CALIPER
9 8-14-01006 CLEVIS
10 7-66-00192 Bremsgestéange
11 2-00-04909 YOKE PIN ASSY,
12 2-00-05249 HAIR PIN COTTER
13 7-76-00051 SPRING
14 2-95-01999 NUT HEX 1/4-28
H17 2-00-00205 SCREW HHC
H20 2-00-00203 SCREW-HHC ,25-20 X 1,50
H26 2-00-00641 Mutter 6kt- 1/4-20
H27 2-00-03702 WSHR, ,625 X,281 X ,063,
H45 2-00-00585 HEXNUT
H46 2-00-00644 Fibre Insert Nut
H69 2-00-01255 SCREW-HHC .313-18 X .875
H19 2-00-00529 LOCK WASHER

H17 - H190= Hardw are used




05-02-2015
VORDERRAD BAUGRUPPE T
SMART2000044
SMART 2000 SN 690060 a5
H46 H120
|
! . H84
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H16 Py 74 7
L Fu. »
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1
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NOTE: USE LOCTITE 242 THEN
10 ' TORQUE TO 75-85 FT-LBS

NOTE: TYPICAL ASSEMBLY OF BOTH SIDES




VORDERRAD BAUGRUPPE

05-02-2015

ET-Liste-Nr.
SMART 2000044
SMART 2000 SN 690060 76
Pos Artikelnr. Me Beschreibung
1 2-00-03797 2 WSHR-SEAL,MODEL 726+730
2 7-03-09014 1 Achse fir Vorderrad
3 7-08-02007 2 Bremsscheibe
4 2-00-04621 4 Cup Cuponly
5 2-00-00776 2 PIN-COTTER .125 DIA X 1.50 STL
6 7-89-08044 4 FRONT WHEEL-LEADER 4000
7 8-11-00030 2 CAP
8 7-33-09027 2 Hub Front Wheel
9 8-23-03056 2 NUT-HEX-CASTLE 1.25-12
10 8-23-03065 10 NUT- WHEEL
11 2-00-02079 4  Bearing
12 56416517 1 STRAP STATIC
13 8-80-05036 10 STUD 1/2-20x1,56
14 8-75-01136 2 WASHER-THRUST
H16 2-00-03051 10 SCREW SCH CAP
H46 2-00-00644 2 Fibre Insert Nut
H84 2-00-00228 2 Schraube hhc .313-18 x 2.50
H12 2-00-03829 2 LK WASH INT/EXT TOOTH .38D SCR
H14 2-00-01803 3  WSHR-FLAT 1.063X.328X.063 STL.

H16 - H149= Hardw are used




05-02-2015

Rear Wheel Assembbly
SMART2000046
SMART 2000 SN 690060 e
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05-02-2015

Rear Wheel Assembbly

SMART2000046
SMART 2000 SN 690060 28
Pos Artikelnr. Me Beschreibung
1 7-30-08015 1 GUIDE
2 8-75-01163 3 SPACER ZINC PL. PER B/P
3 7-17-05010-1 1 Hydraulikzy linder 3/4" / 0.50-20
4 7-62-00006 1 RACK- REAR WHEEL
5 2-00-02079 2 Bearing
6 2-00-04621 2 Cup Cup only
7 7-81-00236 1 Radaufnahme
8 8-75-01136 2 WASHER-THRUST
9 2-00-05024 1 WASHER, FLAT, 2 X 1,06, ,
10 2-00-05026 1 NUT-HEX-SLOTTED 1,00-14
11 8-55-08131 1 PIVOT PIN REAR WHEEL
12 7-13-07176 1 CLAMP-PIVOT PIN
13 2-00-02436 1 Splint
14 2-00-02557 1 FTG-GRS ALEMITE-1613-B-.125
15 7-75-01182 2 SPACER MOTOR ATS 46/53
16 0885-094 1 HYD MOTOR - WHEEL MOTOR Part of Hyd Kit PN. 0760-546
17 7-33-09028 1 HUB-REAR WHEEL
19 7-23-03101 5 NUTLUG
20 2-00-00566 1 FTG ALEMITE 1610-BL Part of Hyd Kit PN. 0760-546
21 2-00-04892 1 HYD ADAPTER Part of Hyd Kit PN. 0760-546 - O-ring
22 2-00-04974 1 FITTING-HYD STR 80RS-10SAE Part of Hyd Kit PN. 0760-546
23 2-00-00776 1 PIN-COTTER .125 DIA X 1.50 STL
H34 2-00-00208 2 85811A-8
H35 2-00-02708 3 SCREW HHM
H44 2-00-00530 5 Lockwash Helical Spring
H61 2-00-02616 4 SCREW HHC
H65 2-00-04936 4 NUT-1/2-13 STEEL ELASTIC
H70 2-00-05354 1 FITTING-90 DEG. ELBOW
H10 2-00-00522 1 LK WASH HELICAL SPR .75SCR LGT
H22 2-00-03335 2 VIS
H24 2-00-00591 1 Mutter .50-20
H31 2-00-05227 5 SCREW-HHC M14X1.50X45MM GR10.9

H34 - H312= Hardw are used




05-02-2015
Front Cover and Latch Assembly

SMART2000048

SMART 2000 SN 690060 29
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05-02-2015

Front Cover and Latch Assembly

SMART2000048
SMART 2000 SN 690060 =
Pos Artikelnr. Me Beschreibung
1 7-09-01057 2 BUSHING-LIFT-BRUSH
2 7-16-07400-1 1 COVER HOPPER/BATTERY
3 7-18-08003 2 DETENT-COVER PIVOT
4 7-31-06078 1 HANDLE COVER LATCH
5 7-41-00044 1 LATCH HOOD
6 2-00-03635 1 PIN-ROLL.25X1.25 HI CRB STL ZN
7 7-57-05060 1 PIVOT-COVER L.H.
8 7-57-05059 1 PIVOT-COVER R.H.
9 7-58-05293 2 PLATE-LIGHT PLATE
10 7-75-01205 2 SPACER LATCH
11 7-76-00120 2 SPRING COMPRESSION
H10 2-00-00519 2 LOCKWASHER
H26 2-00-00641 4 Mutter 6kt- 1/4-20
H34 2-00-00208 8 85811A-8
H43 2-00-00409 10 980651-4
H44 2-00-00530 8 Lockwash Helical Spring
H46 2-00-00644 4 Fibre Insert Nut
H54 2-00-02360 4  HEXNUT
H26 2-00-00051 4 SCREW-RHM .25-20 X .75
H34 2-00-03994 4  BOLT CARRIAGE .31-18 X 1.50

H10 - H343= Hardw are used




05-02-2015

Seat Assembly
SMART 2000 SN 690060 -
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Seat Assembly

05-02-2015

ET-Liste-Nr.
SMART2000050
SMART 2000 SN 690060 0
Pos Artikelnr. Beschreibung
1 2-00-04873 CLAMP - 1/2 CABLE
2 7-58-05297 PLATE-SEAT MTG.
3 7-72-05005 SLIDE ADJUSTER KIT
4 7-69-00008 Sitz
5 0875-126 ASSY-WIRE,SEAT SW
6 2-00-04578 TERMINAL INSULATED BULLET PLUG
7 8-82-00064 Sitz-Schalter
8 2-00-00491 GROMMET-RUB .75-.375
9 2-00-04345 TY-RAP, THOMAS+BETTS-TY-28M
H46 2-00-00644 Fibre Insert Nut
H47 2-00-00232 Screw HHC
H52 2-00-00402 WSHR-FLAT3/40Dx25/641Dx3/32STL
H53 2-00-02310 LOCKWASHER

H46 - H361= Hardw are used




Access Panels
SMART 2000 SN 690060

05-02-2015

ET-Liste-Nr.
SMART2000052

53

APPLY E6000
GLUE

REF MAIN FRAME

H366 (1)

H366




Access Panels

05-02-2015

ET-Liste-Nr.
SMART2000052
SMART 2000 SN 690060 01
Pos Artikelnr. Me Beschreibung

1 7-16-07421 1 COVER POWER PANEL

2 7-16-07433 1 COVER HARNESS ACCESS 7730

3 7-21-04044 1 EDGING ACCESS PANEL SMART 2000

H36 2-00-00011 6 10-24 X.500 FHM SCREW ZN

H366= Hardw are used




Roll Out Battery

05-02-2015

ET-Liste-Nr.

SMART2000054
SMART 2000 SN 690060 55
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Roll Out Battery

05-02-2015

ET-Liste-Nr.
SMART2000054
SMART 2000 SN 690060 =
Pos Artikelnr. Me Beschreibung
1 7-05-07179 1 BAR-BATTERY
2 2-00-03306 16 BRG, Schatz-BR-9921, Max
3 7-08-00980 1 BRACKET FILTER SMART
4 7-08-00978 1 BRKTFRT MTR MTG
5 7-08-00977 1 BRKTREAR MTR MTG
6 2-95-04182 4 NUT, STOP, ,375-16, CAD P
7 7-51-05017 1 PAN-BATTERY SMART/7730
8 7-57-05063 1 PIVOT-BATTERY BAR
9 7-75-01199 1 SPACER-BATTERY STOP
10 7-78-05029 1 STOP-BATTERY 720 AH.
11 7-81-00224 1 SUPPORT BATTERY
H35 2-00-02708 2 SCREW HHM
H46 2-00-00644 2 Fibre Insert Nut
H48 2-00-00233 4 85823A-4
H58 2-00-00241 3 SCREW-HHC .50-13 X 1.75
H62 2-00-00405 9 WASHER
H65 2-00-04936 5 NUT-1/2-13 STEEL ELASTIC
H14 2-00-01778 1 SCREW-HHC .50-13 X 2.00
H21 2-00-01254 1 SCREW HHC

H35 - H213= Hardw are used




05-02-2015

Dust Control, Battery - 1

SMART2000056
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Dust Control, Battery - 1

05-02-2015

ET-Liste-Nr.
SMART 2000056
SMART 2000 SN 690060 =5
Pos Artikelnr. Beschreibung
1 8-48-00019 MANIFOLD, IMPELLOR (WELDED)
2 8-08-00796 BRACKET-IMPELLOR GUARD
3 0882-062 MOTOR IMPELLOR 114 & 6150 BATT
4 8-23-00013 IMPELLOR
5 2-00-00263 SET SCREW
6 8-55-08114 PIN-SHAKER PIVOT
8 56515761 PLATE SHAKER MOTOR
9 56515760 ARM SHAKER
10 8-16-07406 COVER SHAKER MOTOR
11 0860-624 Filter Shaker Motor Assy 36V
12 56514774 Gewicht
13 2-00-00264 Gewindestift .25-20 X .31
14 8-29-00228 GASKET-IMP. MANIFOLD
15 8-29-00229 GASKET-IMP. MANIFOLD
16 7-81-00219 SUPPORT-PIVOT IMPELLER MAN.
H15 2-00-00221 SCREW HHC
H26 2-00-00641 Mutter 6kt- 1/4-20
H27 2-00-03702 WSHR, ,625 X ,281 X ,063,
H35 2-00-02708 SCREW HHM
H43 2-00-00409 980651-4
H46 2-00-00644 Fibre Insert Nut
H72 2-00-00518 Scheibe
H86 2-00-03575 BOLT CARRIAGE ,25-20 X ,75
H15 2-00-00213 SCREW-HHC .313-18 X .625

H15 - H151= Hardw are used
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Dust Control, Battery - 2

05-02-2015

ET-Liste-Nr.
SMART2000058
SMART 2000 SN 690060 =
Pos Artikelnr. Me Beschreibung
1 7-05-01004 1 Prallfilter
2 7-08-00960 1 BRKT-MANIFOLD PIVOT
3 7-57-05061 1 PIVOT-IMPELLER MANIFOLD
4 8-24-04074-1 1 Filter
5 8-80-05038 1 STUD MANIFOLD 5/16-18
6 7-39-00006 1 KNOB
H26 2-00-00641 2 Mutter 6kt- 1/4-20
H35 2-00-02708 4 SCREW HHM
H43 2-00-00409 4 980651-4
H46 2-00-00644 4 Fibre Insert Nut

H26 - HA6= Hardw are used
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Dust Control, Battery - 3
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ET-Liste-Nr.
SMART 2000060
SMART 2000 SN 690060 02
Pos Artikelnr. Me Beschreibung
1 2-00-04825 1 Solenoid-Run
2 8-64-00020 1 Timed Delay Relay
3 8-64-00008 1 Circuit Breaker 15 AMP
4 8-11-00044 1 BOOT
5 7-64-00025 1 Circuit Braker 25 Amp
6 56459369 1 Abdeckung Rickstellknopf5015 7116
7 7-64-00037 2 Relais 36V
8 7-82-00044 1 SWITCH MOM OFF ON
9 0775-159 1 Diode Assey
H6 2-00-00049 2 SCREW
H9 2-00-00426 3  WASHER
H12 2-00-01246 3  FIBRE INSERT NUT
H18 2-00-00071 1 SCREW-RHM 10-24 X 1.25

H6 - H187= Hardw are used




Vacuum Manifold System

05-02-2015

ey Ste;\l\lllr/'\RTZOOOOGZ
SMART 2000 SN 690060 =
5
N 6
REF. MAIN FRAME
~ If."‘lll e -
/ H15
SEAL WITH 8l g H72
SEALASTIC N —re—
YE S v\
\‘}, B ®  w e y_ i
VI 4
/ 3
POSITION OF MOTOR = N
BRUSHES AS SHOWN | 7
B H7
WIRE PLUG INTO & 10
#7-06-05007 - /)=
9
“
T
8
H348
‘l\ :)_!‘ 2
y : A H12
& & & o




Vacuum Manifold System
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ET-Liste-Nr.
SMART 2000062
SMART 2000 SN 690060 oa
Pos Artikelnr. Beschreibung
1 7-48-00036 Saugleitung Weldment
2 7-58-05213 PLATE-VAC MOTOR MOUNT
3 8-88-00016 UNLOADER VALVE
4 2-00-03407 CLAMP-WITTECK-10P
5 2-00-02216 Hose Clamp
6 7-33-02395 Saugschlauch 43" lang 43Inch LG
7 7-06-05007 Steckklemme
8 2-22-00003 MOTOR MOUNTING VAC GASKET
9 0782-117 VAC MOTOR - 36V
10 7-80-05083 STUD-VAC MTR
H7 2-00-00056 SCREW 10-24
H12 2-00-01246 FIBRE INSERT NUT
H15 2-00-00221 SCREW HHC
H72 2-00-00518 Scheibe
H34 2-00-04446 TERM

H7 - H348= Hardw are used
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Hydraulic Motor and Pump Assembly
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ET-Liste-Nr.
SMART2000064
SMART 2000 SN 690060 =
Pos Artikelnr. Me Beschreibung
1 7-08-00975 1 WELDMENT HYD MTG
2 7-60-05036 1 PUMPHYD
3 2-00-00718 1 KEY WDF 9 3/16 x 3/4 STEEL
4 2-95-04182 3 NUT, STOP, ,375-16, CAD P
5 0782-148 1 ELECT MOTOR 5HP 2450 RPM SMART 5HP, 36 VDC
6 7-16-05037 1 FLEXBLE COUPLING ASSEMBLY
H48 2-00-00233 4 85823A-4
H53 2-00-02310 4 LOCKWASHER
H18 2-00-00236 4 SCREW-HHC .375-16 X 2.50 GR5 Z

H48 - H182= Hardw are used




Motor and Pump Mounting Assembly |z —
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SMART 2000 SN 690060 67
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Motor and Pump Mounting Assembly

05-02-2015

ET-Liste-Nr.
SMART2000066
SMART 2000 SN 690060 =5
Pos Artikelnr. Me Beschreibung
1 7-81-00224 1 SUPPORT BATTERY
2 7-08-00977 1 BRKT REAR MTR MTG
3 7-08-00978 1 BRKTFRT MTR MTG
4 8-50-05037 4  PAD
H43 2-00-00409 4 980651-4
H44 2-00-00530 8 Lockwash Helical Spring
H45 2-00-00585 8 HEXNUT
H48 2-00-00233 3 85823A-4
H52 2-00-00402 3  WSHR-FLAT3/40Dx25/641Dx3/32STL
H53 2-00-02310 3 LOCKWASHER
H54 2-00-02360 3 HEXNUT

H43 - H54= Hardw are used
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Hydraulic Reservoir Assembly

05-02-2015

ET-Liste-Nr.
SMART 2000068
SMART 2000 SN 690060 70
Pos Artikelnr. Beschreibung
1 7-83-04183 HYD.RESERVOIR
2 2-00-02474 PLUG-PIPE-GALV,.50
3 7-11-00033 FILLER BREATHER
4 8-48-05033 SIGHT GLASS (HYD, FLUID)
5 8-24-04115 STRAINER - HYD RESERVOIR
6 2-00-05453 HYD FITT Part of Hydraulic Kit PN. 0760-546
7 2-00-05439 HYD.FITTING 80RS X 1/2 NPT Part of Hydraulic Kit PN- 0760-546
H38 2-00-00225 SCREW HHC
H43 2-00-00409 980651-4
H44 2-00-00530 Lockwash Helical Spring
H45 2-00-00585 HEXNUT
H54 2-00-02360 HEXNUT
H22 2-00-02848 SCREW-RHM 10-32 X .50 ZN

H38 - H222= Hardw are used




Hydraulic Filter and Solenoid Assembly mr——
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. . . 05-02-2015
Hydraulic Filter and Solenoid Assembly ==
SMART2000070
SMART 2000 SN 690060 =
Pos Artikelnr. Me Beschreibung
1 7-60-05036 1 PUMPHYD PART OF HYDRAULIC KIT PN. 0760-546
2 7-08-00980 1 BRACKET FILTER SMART
3 7-24-04013 1 Hydraulik Filter PART OF HYDRAULIC KIT PN. 0760-546
4 7-08-00984 1 BRACKET VALVE MTG. SMART
5 7-88-00081 1 VALVE SOLENOID36V40/48 PART OF HYDRAULIC KIT PN. 0760-546
6 2-00-04916 1 HYD. FITTING - O RING PLUG PART OF HYDRAULIC KIT PN. 0760-546
8 2-00-04921 1 FTG-90 SAE10 TO ORS8 PART OF HYDRAULIC KIT PN. 0760-546
9 2-00-04977 1  FITTING-HYD STR 80RS-6SAE PART OF HYDRAULIC KIT PN. 0760-546
10 2-00-05441 1 3/8 ORS MALE X 3/8 BOSS PART OF HYDRAULIC KIT PN. 0760-546
11 2-00-05440 1 HYD. FITTING 3/8BOSS X 3/80RS PART OF HYDRAULIC KIT PN. 0760-546
12 2-00-04975 1 FITTING-HYD 45-EL 80RS-8SAE PART OF HYDRAULIC KIT PN. 0760-546
13 2-00-04924 1 Verschraubung PART OF HYDRAULIC KIT PN. 0760-546
14 2-00-04957 1 FITTING - CAP PART OF HYDRAULIC KIT PN. 0760-546
15 2-00-05437 1 HYD.FITTING 90DEG 1/20RSX3/8 PART OF HYDRAULIC KIT PN. 0760-546
16 2-00-05438 1 HYD.FITTING 3/4MP X 1/20RS PART OF HYDRAULIC KIT PN. 0760-546
17 2-00-04928 1 FITTING-RUN TEE ORS8MALE TOEML PART OF HYDRAULIC KIT PN. 0760-546
18 2-00-04885 1 HYD FITTING PART OF HYDRAULIC KIT PN. 0760-546 - O-ring
19 2-00-05436 1 HYD.FITTING 3/4MP X 1/2 ORS PART OF HYDRAULIC KIT PN. 0760-546
20 7-88-00085 1 VALVE BROOM ACTUATOR SMART
21 2-00-05480 1  FITTING-4 ORFS TO ORS BOSS PART OF HYDRAULIC KIT PN. 0760-546 - O-ring
22 2-00-04892 1 HYD ADAPTER PART OF HYDRAULIC KIT PN. 0760-546
23 2-00-05435 1 Verschraubung L 90° 3/8 x 3/8 PART OF HYDRAULIC KIT PN. 0760-546
24 2-00-05481 1 FITTING 6 6 ORFS TO ORS TEE PART OF HYDRAULIC KIT PN. 0760-546
25 2-00-05477 1 FITTING 8 6 ORFS REDUCER PART OF HYDRAULIC KIT PN. 0760-546
26 7-87-02204 1 TUBE BROOM MANIFOLD SMART
H15 2-00-00221 4 SCREW HHC
H21 2-00-01769 2 SCREW-HHC .25-20 X 1.75
H26 2-00-00641 2 Mutter 6kt- 1/4-20
H27 2-00-03702 6 WSHR, ,625 X,281 X ,063,
H46 2-00-00644 2 Fibre Insert Nut
H72 2-00-00518 4 Scheibe

H15 - H72= Hardw are used




Hydraulic Connection Diagram
SMART 2000 SN 690060
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Hydraulic Connection Diagram
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ET-Liste-Nr.
SMART2000072
SMART 2000 SN 690060 n
Pos Artikelnr. Beschreibung
1 7-33-02416 HYD.HOSE 13/16 16X11/16 16 58 PART OF HYDRAULIC KIT PN. 0760-546
2 7-33-02412 HOSE HYD 11/16-16X13/16-16 56 PART OF HYDRAULIC KIT PN. 0760-546
3 7-33-02446 HOSE HYD 12 ORS STR TO 90 PART OF HYDRAULIC KIT PN. 0760-546
4 7-33-02417 HYD.HOSE 13/16 16 27 LG
5 7-33-02402 HYDRAULIC HOSE PART OF HYDRAULIC KIT PN. 0760-546
6 7-33-02428 HYD.HOSE 13/16-16x.51Dx57 LG PART OF HYDRAULIC KIT PN. 0760-546
7 7-33-02414 HYD. HOSE 13/16 16 82 LONG PART OF HYDRAULIC KIT PN. 0760-546
8 7-33-02431 HOSE HYD. 13/16 16 3/8ID X PART OF HYDRAULIC KIT PN. 0760-546
9 8-33-02325 HOSE-HYD-#8 x 65 0-0 PART OF HYDRAULIC KIT PN. 0760-546
10 7-33-02184 HOSE-HYD ORS 4 STR ENDS 25.5 PART OF HYDRAULIC KIT PN. 0760-546
11 8-33-02179 HOSE-HYD ORS4 STR ENDS 45 PART OF HYDRAULIC KIT PN. 0760-546
12 7-33-02191 HOSE-HYD ORS 4 90 TO STR 42 PART OF HYDRAULIC KIT PN. 0760-546
13 7-33-02225 HOSE HYD ORS 4 STR TO 90dg 38 PART OF HYDRAULIC KIT PN. 0760-546
14 7-33-02222 Schlauch Hy draulik- PART OF HYDRAULIC KIT PN. 0760-546
15 7-33-02438 HOSE 8 STR STR 51 LG. PART OF HYDRAULIC KIT PN. 0760-546 - 3 sec. on Loa
16 7-33-02439 HOSE 6 90 45 20 LG. PART OF HYDRAULIC KIT PN. 0760-546
17 7-87-02204 TUBE BROOM MANIFOLD SMART
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Power Panel, 36V - 1

05-02-2015

ET-Liste-Nr.
SMART2000074
SMART 2000 SN 690060 76
Pos Artikelnr. Me Beschreibung
1 7-52-00176 1 PANEL POWER SMART
2 0775-225 1 WIRE ASSY-BATT.TO POWER PANEL
3 8-06-05004 3  Klemmleiste
4 2-00-04825 1 Solenoid-Run
5 7-64-00023 1 Platine 36V/VDC Shutdown 3400 N.C.
6 8-64-00008 7  Circuit Breaker 15 AMP
7 8-11-00044 7 BOOT
8 7-64-00032 1 Circuit Braker 50 Amp
9 56459369 4 Abdeckung Ruckstellknopf5015
10 7-64-00020 2 Circuit Braker 45 Amp
11 8-28-05021 1 Fuse, 120 Amp
12 8-74-00014 1 Solenoid power Panel
13 0775-238 1 CONTROLLER MOTOR SMART
14 7-64-00037 9 Relais 36V
15 7-64-00038 1 RELAY TIME DELAY SMART
16 7-64-00025 1 Circuit Braker 25 Amp
17 7-52-00180 1 PANEL POWER SMART
18 7-15-08009 2 Schutz
H6 2-00-00049 14 SCREW
H8 2-00-00039 3 SCREW-RHM 10-24 X 1.00 ZN
H9 2-00-00426 16 WASHER
H12 2-00-01246 26 FIBRE INSERT NUT
H15 2-00-00221 2 SCREW HHC
H20 2-00-00203 2 SCREW-HHC ,25-20 X 1,50
H25 2-00-00594 6  Mutter 6kt- 1/4-20
H26 2-00-00641 2 Mutter 6kt- 1/4-20
H27 2-00-03702 6 WSHR, ,625 X,281 X,063,
H72 2-00-00518 3 Scheibe
H18 2-00-00071 3 SCREW-RHM 10-24 X1.25
H36 2-00-02336 2 NUTHEXHVY SEMI FIN .25 20

H12 - H363= Hardw are used
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Power Panel, 36V - 2
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ET-Liste-Nr.
SMART2000076
SMART 2000 SN 690060 78
Pos Artikelnr. Me Beschreibung
1 7-16-07421 1 COVER POWER PANEL
2 7-35-00023 1 INSULATION-POWER PANEL COVER
3 7-16-07436 1 COVER POWER PANEL SMART
4 7-35-00024 1 INSULATION-POWER PANEL COVER
H34 2-00-00208 2 85811A-8
H43 2-00-00409 4 980651-4
H46 2-00-00644 4 Fibre Insert Nut
H13 2-00-03940 5 SCREW-T/C-HH, 10-24 X ,50

H34 - H136= Hardw are used
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Power Panel, 36V - 3
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ET-Liste-Nr.
SMART2000078
SMART 2000 SN 690060 =0
Pos Artikelnr. Me Beschreibung
1 0795-131 1 HARNESS-POWER PANEL 36V
2 0775-159 3 Diode Assey
3 0775-188 2 DIODE ASSEMBLY
4 0775-161 2 DIODE
5 0775-239 1 DIODE ASSEMBLY SMART
6 7-28-05015 1 FUSE 25AMP ATC RED
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Power Steering
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SMART 2000 SN 690060 81
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Power Steering

SMART 2000080
SMART 2000 SN 690060 02
Pos Artikelnr. Beschreibung
1 7-81-00216 SUPPORT STEERING VALVE
2 7-88-00080 VALVE-STEERING CONTROL
3 56418460 Lenkrad KELCH
4 7-16-07428 COVER-STEERING WHEEL
5 2-00-04918 FITTING-STRAIGHT SAE6 TO ORS4
6 2-00-04977 FITTING-HYD STR 80RS-6SAE
7 7-33-02426 HOSE STEERING COLUMN
8 7-59-00003 PLUNGER STEERING
9 7-16-07427 COVER-HYDRAULIC HOSE
L 2-00-04918 FITTING-STRAIGHT SAE6 TO ORS4
P 2-00-04977 FITTING-HYD STR 80RS-6SAE
R 2-00-04918 FITTING-STRAIGHT SAE6 TO ORS4
T 2-00-04977 FITTING-HYD STR 80RS-6SAE
10 2-95-04182 NUT, STOP, ,375-16, CAD P
11 962987 SCR 10-24X 3/8 PN*ST TY
PB 2-00-04977 FITTING-HYD STR 80RS-6SAE
H20 2-00-05424 Schraube mit Bund 3/18-16 x 1/2
H29 2-00-02311 LK WSH MED SEC SPL ZN 7/16 BLT
H47 2-00-00232 Screw HHC
H49 2-00-02779 FHMS 10-32 X .312
H62 2-00-00427 WSHR-FLAT .875X516X.063 STL.
H70 2-00-05433 NUT HEX M16X1.5 GR 10.9
H84 2-00-04366 SCW-HHC M10X1.50X25MM BL OX

H20 - H84= Hardw are used
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Electric Power Panel, 36V
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ET-Liste-Nr.
SMART2000082
SMART 2000 SN 690060 oa
Pos Artikelnr. Me Beschreibung
1 7-52-00176 1 PANEL POWER SMART
2 0775-225 1 WIRE ASSY-BATT.TO POWER PANEL
3 8-06-05004 3  Klemmleiste
4 7-74-00007 2 CONTACTOR
5 2-00-04825 1 Solenoid-Run
6 7-64-00023 1 Platine 36V/VDC Shutdown 3400 N.C.
7 8-64-00008 7  Circuit Breaker 15 AMP
8 8-11-00044 7 BOOT
9 7-64-00032 1 Circuit Braker 50 Amp
10 56459369 4 Abdeckung Ruckstellknopf5015
11 7-64-00020 2 Circuit Braker 45 Amp
12 8-28-05021 1 Fuse, 120 Amp
13 8-74-00014 1  Solenoid power Panel
14 0775-238 1 CONTROLLER MOTOR SMART
15 7-64-00037 9 Relais 36V
16 7-64-00038 1 RELAY TIME DELAY SMART 3 sec. on Load
17 7-64-00025 1 Circuit Braker 25 Amp
18 7-16-07421 1 COVER POWER PANEL
19 7-35-00023 1 INSULATION-POWER PANEL COVER
H6 2-00-00049 10 SCREW
H8 2-00-00039 3 SCREW-RHM 10-24 X 1.00 ZN
H9 2-00-00426 12 WASHER
H12 2-00-01246 22 FIBRE INSERT NUT
H20 2-00-00203 2 SCREW-HHC ,25-20 X 1,50
H25 2-00-00594 6  Mutter 6kt- 1/4-20
H27 2-00-03702 6 WSHR, ,625 X,281 X,063,
H34 2-00-00208 2 85811A-8
H43 2-00-00409 4 980651-4
H46 2-00-00644 4 Fibre Insert Nut
H72 2-00-00518 3 Scheibe
H13 2-00-03940 2 SCREW-T/C-HH, 10-24 X ,50
H18 2-00-00071 3 SCREW-RHM 10-24 X1.25
H36 2-00-02336 2 NUTHEXHVY SEMI FIN .25 20

H6 - H363= Hardw are used
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Instrument Panel

05-02-2015

ET-Liste-Nr.
SMART 2000084
SMART 2000 SN 690060 o
Pos Artikelnr. Me Beschreibung
0 2-60-02272 1 3400 KEY
1 7-52-00171 1 PANEL INSTRUMENT
2 7-48-05024 1 Batterie-Ladungsanzeige
3 7-40-05041 3 LIGHT32VAMBER
4 7-48-05029 1 METER-HOUR
5 7-82-00041 2 Brush Switch
6 7-82-00042 1 Squeegee Switch
7 2-00-05375 5 BLANK-SWITCH
8 8-82-00041 1 Key Switch (Ignition)
9 7-10-00040 1 Bausatz Uberwachung SMART
10 7-10-00034 1 CABLE SOLUTION CONTROL
13 7-32-09003 1 ALARM CHIME
14 8-82-00030 1 SWITCH-PUSH BUTTON LID
15 2-00-04757 1 PLUG BUTTON
16 2-00-05382 1 HOLE PLUG .812
18 7-52-00177 1 PANEL BROOM LIFT SWITCH SMART
20 7-82-00039 1 SWITCH
21 0795-128 1 WIRING HARNESS Not Shown
22 0775-227 1 DIODE ASSEMBLY
23 0775-234 1 RESISTOR ASSY
H6 2-00-00056 1 SCREW 10-24
H9 2-00-00426 1 WASHER
H12 2-00-01246 2 FIBRE INSERT NUT
H17 2-00-05337 8 SCREW-BHSC 8-32x1.00 S/S

H6 - H176= Hardw are used
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Instrument Panel, 12V

05-02-2015

ET-Liste-Nr.
SMART 2000086
SMART 2000 SN 690060 =
Pos Artikelnr. Me Beschreibung

0 2-60-02272 1 3400 KEY

1 7-52-00171 1 PANEL INSTRUMENT

2 7-48-05029 1 METER-HOUR

3 7-82-00041 2 Brush Switch

4 7-82-00042 1 Squeegee Switch

5 2-00-05375 5 BLANK-SWITCH

6 8-82-00041 1 Key Switch (Ignition)

7 7-10-00035 1 CONTROL CABLE

8 7-10-00034 1 CABLE SOLUTION CONTROL

9 7-32-09003 1 ALARM CHIME
10 8-82-00030 1 SWITCH-PUSH BUTTON LID
11 7-18-00271 1 DECAL-INSTR.PANEL 12V
12 8-48-05032 1 Gauge- Fuel
14 7-40-05028 3  LIGHT
16 0775-227 1 DIODE ASSEMBLY

H17 2-00-05337 8 SCREW-BHSC 8-32x1.00 S/S

H176= Hardw are used
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ETIKETTEN =
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ETIKETTEN S

SMART2000088
SMART 2000 SN 690060 50
Pos Artikelnr. Me Beschreibung
2 8-18-00396 1 DECAL GENERAL WARNING
3 8-50-00014 1 NAMEPLATE-BLANK TUV
4 2-00-04115 6 RVT-POP
6 8-18-00402 1 DECAL PINCH POINT
7 8-18-00395 1 DECAL KEY SWITCH WARNING
8 7-18-00099 1 DECAL DETERGENT TANK
9 7-18-00262 1 DECAL - HORN
11 8-50-05022 3 PAD-FOOT
12 7-50-05136 1 PAD
15 8-18-00313 1 DECAL - SEAT ADJUSTMENT
16 7-18-00272 1 MAIN/SIDE BROOM ADJUSTMEN
18 7-18-00271 1 DECAL-INSTR.PANEL 12V Gas, LP and Diesel only
22 7-18-00276 1 DECAL-DIESEL START INST. Gas, LP and Diesel only
24 8-18-00311 1 DECAL-DIESEL FUEL Gas, LP and Diesel only
26 7-29-00259 1 Kantenprofil




Back-Up Alarm, 12V and 36V
SMART 2000 SN 690060
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ET-Liste-Nr.
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Back-Up Alarm, 12V and 36V
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ET-Liste-Nr.
SMART2000090
SMART 2000 SN 690060 %
Pos Artikelnr. Beschreibung
1 56409232 Back-Up Alarm
2 2-00-00828 TERM-STAKON T+B B-71 TYPE 1
3 2-00-04578 TERMINAL INSULATED BULLET PLUG
4 2-00-00828 TERM-STAKON T+B B-71 TYPE 1
H15 2-00-00221 SCREW HHC
H26 2-00-00641 Mutter 6kt- 1/4-20
H43 2-00-00409 980651-4
H14 2-00-00501 LOCK WASHER

H15 - H141= Hardw are used







Battery Stand

05-02-2015

ET-Liste-Nr.
SMART2000092
SMART 2000 SN 690060 o
Pos Artikelnr. Me Beschreibung
1 2-00-03306 14 BRG, Schatz-BR-9921, Max
2 7-75-01201 3 SPACER-BATTERY STAND
3 7-80-05088 3 STUD-BATTERY STAND
4 7-81-00228 1 SUPPORT-BATTERY STAND
5 7-81-00227 1 SUPPORT-BATTERY STAND
6 2-14-00184 2 WHEEL
H51 2-00-00216 2 SCREW HHC
H55 2-00-00643 4 Mutter .38-16 ZN PL
H62 2-00-00405 17 WASHER
He5 2-00-04936 14 NUT-1/2-13 STEEL ELASTIC
H14 2-00-01778 2 SCREW-HHC .50-13 X 2.00
H21 2-00-01254 6 SCREW HHC
H36 2-00-02694 2 SCREW-HHC .50-20 X 2.25

H51 - H364= Hardw are used
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ESP, 12V and 36V -1
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ET-Liste-Nr.
SMART2000094
SMART 2000 SN 690060 5%
Pos Artikelnr. Beschreibung
1 7-60-05013 PUMP RECYCLING 36 VDC - Battery
1 7-60-05025 PUMP-ESP 12VDC - IC Engine
2 7-25-02062 FITTING REDUCER NIPPLE
4 2-00-03407 CLAMP-WITTECK-10P
6 2-00-05131 NIPPLE 3/4 NPT X 1 3/8 CL PLST
7 2-00-05132 ELBOW .75 NPT FEMALE-.75 HOSE
8 2-00-05083 ELBOW 90dgr PIPE .75 PLASTIC
9 2-00-04736 PIPE CONNECTOR
10 7-24-04038 FILTER, PUMP INLET
11 7-33-02329 HOSE-PUMP TO RECOVERY TANK
12 7-09-01146 BUSHING-BULKHEAD FITTING
13 56381824 SWITCH ROCKER DPDT ON-ON
14 8-11-00015 SPADE TERMINAL-MALE
15 2-00-03418 CONN,WHITAKER-877
H8 2-00-00039 SCREW-RHM 10-24 X 1.00 ZN
H9 2-00-00426 WASHER
H12 2-00-01246 FIBRE INSERT NUT
H20 2-00-00203 SCREW-HHC ,25-20 X 1,50
H26 2-00-00641 Mutter 6kt- 1/4-20
H24 2-00-04590 WASHER STAINLESS STEEL
H24 2-00-05236 WSHR-FLAT 2.00 X.281X.063 S/S
H33 2-00-05028 WSHR-NEOPRENE 2.000X.250X. 130

H8 - H332= Hardw are used




ESP, 12V and 36V - 2
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ET-Liste-Nr.
SMART2000096
SMART 2000 SN 690060 97
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ESP, 12V and 36V - 2

SMART2000096
SMART 2000 SN 690060 5
Pos Artikelnr. Me Beschreibung
1 2-00-04479 1 QUICK CONNECT-SPLICE
2 2-00-04626 4 Anschlussklemme
3 2-00-04578 4  TERMINAL INSULATED BULLET PLUG
4 2-00-03418 2 CONN,WHITAKER-877
5 2-00-04284 2 RING TERMINAL-INSULATED

6 3-61-00189 1 Leitung sw 16Ga AWG




Fire Extinguisher
SMART 2000 SN 690060
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Fire Extinguisher
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ET-Liste-Nr.
SMART2000098
SMART 2000 SN 690060 100
Pos Artikelnr. Me Beschreibung
2 8-83-04033 1 Feuerléscher m. Halter

H27 2-00-03702 4  WSHR, ,625 X,281 X ,063,

H72 2-00-00518 4 Scheibe

H12 2-00-03466 4 SCREW-T/FRH #10-16X,50 TYPE AB

H27 - H126= Hardw are used
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Light Package
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Light Package
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ET-Liste-Nr.
SMART2000100
SMART 2000 SN 690060 0%
Pos Artikelnr. Beschreibung
1 56382869 TAIL LIGHT KIT NOTE
1 8-40-05053 TAIL LIGHT NOTE
2 8-75-01207 SPACER TAILLIGHT MTG.
3 2-00-04210 CLAMP-CABLE,WECKESSER-.25-6B
4 7-08-00557 BRKT- LIGHT
5 7-40-05031 LIGHT- HEAD 36v NOTE
5 7-40-05034 LIGHT HEAD 12V NOTE
6 7-29-00191 GASKET-LIGHT MOUNTING
7 56381824 SWITCH ROCKER DPDT ON-ON
8 2-00-04626 Anschlussklemme
9 2-00-04578 TERMINAL INSULATED BULLET PLUG
H12 2-00-01246 FIBRE INSERT NUT
H18 2-00-00060 SCREW RHM
H26 2-00-00641 Mutter 6kt- 1/4-20
H23 2-00-02933 MACH SCREW 10-24X3 (85358

H12 - H231= Hardw are used

NOTE= Use 12V lights on IC Engines and 36V lights on the Battery version




Over Head Guard, OHG
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SMART 2000 SN 690060 103
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Over Head Guard, OHG
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ET-Liste-Nr.
SMART2000102
SMART 2000 SN 690060 T4
Pos Artikelnr. Me Beschreibung
1 8-30-05174 1 WELDMENT OHG TOP
2 8-81-00181 1 SUPPORT-RH OHG Welded
3 8-81-00182 1 SUPPORT-LH OHG
4 8-81-00183 1 SUPPORT-LH LOWER OHG
5 2-95-04182 15 NUT, STOP, ,375-16, CAD P
6 2-00-05134 6 PLUG BUTTON
H48 2-00-00233 15 85823A-4

HA48= Hardw are used
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Strobe Light Wtihout OHG, 12 and 36 VDC

05-02-2015

ET-Liste-Nr.
SMART2000104
SMART 2000 SN 690060 106
Pos Artikelnr. Me Beschreibung
1 7-81-00223 1 SUPPORT-WARNING LIGHT
2 3-61-02014 1 .6950D X.50 ID BLACK LOOM
3 2-00-03261 1 GROM-BAT CABLE ATLANTIC INDIA
4 2-00-00491 1 GROMMET-RUB .75-.375
5 8-40-05020 1 STROBE (12V RED)
5 8-40-05036 1 LIGHT- STROBE 12v AMBER
6 3-61-00193 1 16 GA STRANDED RED INSUL WIRE CUT TO SUIT
7 3-61-00189 1 Leitung sw 16Ga AWG CUT TO SUIT
8 2-00-04578 2 TERMINAL INSULATED BULLET PLUG
9 2-00-04626 2 Anschlussklemme
10 2-00-04479 1 QUICK CONNECT-SPLICE
11 2-00-04281 1 RING TERMINAL-INSULATED Pos. 10 Ring - only used on IC Engines
H11 2-00-00605 2 Mutter 6kt- 10-24x.375x.125
H48 2-00-00233 4 85823A-4
H52 2-00-00402 8 WSHR-FLAT3/40Dx25/64IDx3/32STL
H53 2-00-02310 4 LOCKWASHER
H54 2-00-02360 4  HEXNUT
H11 2-00-03063 2 SCREW-THM 10-24 X .75 ZN
H15 2-00-00512 2 Zahnscheibe -J- 10,5 DIN 6797 St-z

H11 - H159= Hardw are used




Strobe Light with OHG, 12 and 36 VDC
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ET-Liste-Nr.

SMART2000106
SMART 2000 SN 690060 107
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Strobe Light with OHG, 12 and 36 VDC |

SMART2000106
SMART 2000 SN 690060 108
Pos Artikelnr. Me Beschreibung
1 8-58-05228 1 PLATE-FLASHER MOUNTING
2 3-61-02014 1 .6950D X.50 ID BLACK LOOM
3 2-00-04578 2 TERMINAL INSULATED BULLET PLUG
4 8-40-05020 1 STROBE (12V RED)
4 8-40-05036 1 LIGHT- STROBE 12v AMBER
5 2-00-04345 4  TY-RAP, THOMAS+BETTS-TY-28M
6 3-61-00193 1 16 GA STRANDED RED INSUL WIRE CUT TO SUIT
7 3-61-00189 1 Leitung sw 16Ga AWG CUT TO SUIT
8 2-00-04626 2 Anschlussklemme
9 2-00-04479 1 QUICK CONNECT-SPLICE
10 2-00-04281 1 RING TERMINAL-INSULATED Pos. 10 Ring - only used on IC Engines
H11 2-00-00605 2 Mutter 6kt- 10-24x.375x.125
H15 2-00-00221 4 SCREW HHC
H72 2-00-00518 4  Scheibe
H11 2-00-03063 2 SCREW-THM 10-24 X .75 ZN
H15 2-00-00512 2 Zahnscheibe -J- 10,5 DIN 6797 St-z

H11 - H159= Hardw are used




Seat Belt Assembly
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Seat Belt Assembly
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ET-Liste-Nr.
SMART2000108
SMART 2000 SN 690060 0
Pos Artikelnr. Beschreibung
1 7-08-00973 BRACKET SEAT BELT OPT 7730
2 56109301 BELT SEAT 60
H47 2-00-00232 Screw HHC
H48 2-00-00233 85823A-4
H52 2-00-00402 WSHR-FLAT3/40Dx25/641Dx3/32STL
H53 2-00-02310 LOCKWASHER
H55 2-00-00643 Mutter .38-16 ZN PL

HA7 - H55= Hardw are used




Squeegee Wand
SMART 2000 SN 690060
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Squeegee Wand

SMART2000110
SMART 2000 SN 690060 5
Pos Artikelnr. Me Beschreibung
1 639804 1 WAND ASSEMBLY, CURVED (1
2 638828 1 TOOL-SQUEEGEE 14 11/2

4 7-03-00044 1 ADAPTER - TRANSITION
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Pad Driver, 20 inch

SMART2000112

SMART 2000 SN 690060 113




Pad Driver, 20 inch
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ET-Liste-Nr.
SMART2000112
SMART 2000 SN 690060 T2
Pos Artikelnr. Me Beschreibung
1 7-20-00013 1 DRIVER 20 DIA PAD SMART
2 7-19-02035 1 WELDMENT DISC BRUSH DRIVE
H36 2-00-00081 4 SCREW-RHM,25-20 X 1,00

H367= Hardw are used




Spray and Vac Wand, 12V and 36V - 1
SMART 2000 SN 690060
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Spray and Vac Wand, 12V and 36V - 1

SMART2000114
SMART 2000 SN 690060 16
Pos Artikelnr. Me Beschreibung
1 7-60-05017 1 PUMP - WATER - 36VDC NOTE1
1 7-60-05022 1 PUMP - WATER 12VDC NOTE 1
2 56381824 1 SWITCH ROCKER DPDT ON-ON
3 2-00-04479 1 QUICK CONNECT-SPLICE
4 2-00-03418 2 CONN,WHITAKER-877
5 2-00-04626 2 Anschlussklemme
6 2-00-04578 2 TERMINAL INSULATED BULLET PLUG
7 2-00-00828 1 TERM-STAKON T+B B-71 TYPE 1
8 3-61-00189 1 Leitung sw 16Ga AWG NOTE 2
9 3-61-00193 1 16 GA STRANDED RED INSUL WIRE NOTE 2
10 2-00-04281 1 RING TERMINAL-INSULATED NOTE 3

NOTE 1= Use 36v pump on Battery version and 12v pump on IC engines
NOTE 2= Cut to Suit
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Spray and Vac Wand, 12V and 36V - 2  mmx

SMART2000116
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Spray and Vac Wand, 12V and 36V - 2
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ET-Liste-Nr.
SMART2000116
SMART 2000 SN 690060 s
Pos Artikelnr. Me Beschreibung
1 7-08-00769 1 BRACKET - HOSE CONNECTION//SE
2 2-00-05465 1 FITTING .25F X .125M
3 1541 1 HOSE BARB 90 BRASS 3/8 BA
4 56220055 1 Schlauchnippel BR 700S
5 2-00-05363 4 HOSE CLAMPEF-17200
6 7-60-05017 1 PUMP - WATER - 36VDC
6 7-60-05022 1 PUMP - WATER 12VDC Used on IC Engines
7 2-00-05201 2 FITTING HOSE
8 7-25-02012 1 FTG-HOSE
9 7-25-02037 1 FITTING
10 2-00-04655 1 FITTING
11 7-25-02053 1 FITTING 90dgr 3/4 PIPE PLASTIC
12 2-00-03407 3 CLAMP-WITTECK-10P
13 56381824 1 SWITCH ROCKER DPDT ON-ON SPST
14 7-18-00278 1 DECAL VAC WAND
15 3-71-00081 1 .375IDX.61 OD FIBER BRAID HOSE
16 3-71-03025 1 1/2 OD X.375 ID COBON TUBING
17 3-71-00081 1 .375IDX.61 OD FIBER BRAID HOSE
H12 2-00-01246 4 FIBRE INSERT NUT
H15 2-00-00221 1 SCREW HHC
H25 2-00-00594 1 Mutter 6kt- 1/4-20
H72 2-00-00518 1 Scheibe
H11 2-00-01951 4 BOLT CARRIAGE .25-20 X 1.25
H18 2-00-00460 4  WSHR-FLAT .438X 192X.031 STL.
H28 2-00-00415 2 WSHR-FLAT.938X.469X.063 STL ZN

H12 - H281= Hardw are used
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Spray and Vac Wand, 12V and 36V -3  m=x
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Spray and Vac Wand, 12V and 36V - 3
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ET-Liste-Nr.
SMART2000118
SMART 2000 SN 690060 50
Pos Artikelnr. Me Beschreibung
1 59232A 1 Sprueh-Saugschlauch 3m "EXT3
2 7-03-00044 1 ADAPTER - TRANSITION
3 639804 1 WAND ASSEMBLY, CURVED (1
4 638828 1 TOOL-SQUEEGEE 14 1 1/2
5 7-13-07140 2 CLAMP - HOSE
6 7-33-02306 1 HOSE - SOLUTION FEED
7 2-00-05207 2 ADAPTER - .25 HOSE x .13NPT(F)
8 2-00-05206 2 REDUCER MALE PIPE .25x.13
9 7-88-00058 1 VALVE - SOLUTION .25NPT
10 7-13-07139 2 CLAMP VALVE
11 8-56-05026 1 45DEG STREET EL .25NPT BRASS
12 56220055 1 Schlauchnippel BR 700S
13 2-00-05208 1 ADAPTER - .13 PIPE
14 7-50-01002 1 SPRAY NOZZLE SE




Hydraulic Kit
SMART 2000 SN 690060

05-02-2015

ET-Liste-Nr.

SMART2000120

121

HYDRAULIC KIT-0760-546

Key No.

2 OO~ bhwNn-—-

o

21

23
24
25
26
27
28
29

31
32
33
35
37
39
41
42
43
45

47

Part Number

7-60-05036
0885-094

0885-078

7-88-00080
7-88-00081
7-24-04013
2-00-04957
2-00-04918
2-00-05442
2-00-04977

2-00-04974
2-00-05441
2-00-04895
2-00-05438
2-00-04892
2-00-05435
2-00-05437
2-00-04885
2-00-04924
2-00-05440

2-00-05436
7-33-02417
8-33-02179
8-33-02184
7-33-02428
2-00-04921
8-33-02325
7-33-02412
2-00-04928
7-33-02414

7-33-02416
2-00-04916
7-33-02431
2-00-04973
2-00-04975
2-00-05439
2-00-05453
2-00-05458
2-00-05477
2-00-05481

7-33-02191
7-33-02222
7-33-02225
7-33-02402
7-33-02438
7-33-02439
7-33-02446

Description

Pump - Hyd.

Hydraulic Motor

Hydraulic Motor - Broom Drive

Valve - Steering Control

Valve - Solenoid (36V)

Filter Assembly, Return

Fitting - Cap 80ORS

Fitting - Straight Connector

Fitting - ORFS M to ORS M Boss 06 x 06
Fitting - 90ORS - 6SAE, Str.

Fitting - #8 ORS to # 10 SAE Connector

Fitting - Long Str Male ORFS to ORS Boss 6x6
Fitting - Straight Connector

Fitting - 90 ORFS M to NPTF <8 x 12

Fitting - 90° Elbow (O-Ring)

Fitting - 90 ORFS to ORS Boss 06 x 06

Fitting - 90 ORFS to ORS Boss 08 x 06

Fitting - 90° Elbow (O-Ring)

Fitting - %4-16 x 13/16-16 Tee

Fitting - ORFA Female Swivel to ORS Boss M 06

Fitting - ORFS M to NPTF M 08 x 12
Hose - #3 Str-45, 13/16-16 Both Ends, 27.0 Lg
Hose - #4 Str-Str, 9/16-18 Both Ends, 46.0 Lg
Hose - #4 Str-Str, 9/16-18 Both Ends, 50.5
Hose - #8 Str-90, 13/16-16 Both Ends, 57.0 Lg
Fitting - IOSAE 90°-80RS

Hose - #8 Str-Str, 13/16-16 Both Ends, 65.0 Lg
Hose - #38 Str-90, 13/16-16 Both Ends, 56.0 Lg
Fitting - 13/16 - 16 x13/16 - 16 Tee

Hose - #8 Str-Str, 13/16-16 Both Ends, 82.0 Lg

Hose - #6 Str-Str, 11/16-16 - 13/16-16, 58.0 Lg
Plug - 9/16-16 O-Ring Boss

Hose - #6 Str-Str, 13/16-16 Both Ends, 82.0 Lg
Fitting - 120RFS 120RB, Str

Fitting - BSAE 45° Elbow

Fitting - ORFS M To NPFT m 08 X 08

Fitting - 120RFS - ¥%2NPT, Str.

Fitting - Reducer 10 ORBM To 12 ORB F
Fitting - Reducer, BORFS to 60RFS

Fitting - ORS To ORS Boss 06 x 06 Tee

Hose - #4 Str-90, 9/16 - 18 Both Ends, 42 Lg
Hose - #8 Str-Str, 13/16-16 Both Ends, 26.0 Lg
Hose - #4 Str-90, 9/16 - 18 Both Ends, 38 LG
Hose - #9 Str-90, 13/16-16 Both Ends, 22.0 Lg
Hose - #8 Str-Str, 13/16-16 Both Ends, 51 Lg
Hose - #6 90-45, 11/16-16 Both Ends, 20 Lg
Hose-#12 Str-90, 1 3/16-12 Both End, 22.5+.25 Lg
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Hydraulic Kit

05-02-2015

ET-Liste-Nr.
SMART2000120
SMART 2000 SN 690060 27
Pos Artikelnr. Beschreibung
1 7-60-05036 PUMP HYD
2 0885-094 HYD MOTOR - WHEEL MOTOR
3 0885-078 HYDRAULIC MOTOR (BROOM DRIVE)
4 7-88-00080 VALVE-STEERING CONTROL
5 7-88-00081 VALVE SOLENOID36V40/48
6 7-24-04013 Hy draulik Filter
7 2-00-04957 FITTING - CAP
8 2-00-04918 FITTING-STRAIGHT SAE6 TO ORS4
9 2-00-05442 Verschraubung 3/8 x 3/8
10 2-00-04977 FITTING-HYD STR 80RS-6SAE
11 2-00-04974 FITTING-HYD STR 80RS-10SAE
12 2-00-05441 3/8 ORS MALE X 3/8 BOSS
13 2-00-04895 HYD, ADAPTER
14 2-00-05438 HYD.FITTING 3/4MP X 1/20RS
15 2-00-04892 HYD ADAPTER
16 2-00-05435 Verschraubung L 90° 3/8 x 3/8
17 2-00-05437 HYD.FITTING 90DEG 1/20RSX3/8
18 2-00-04885 HYD FITTING
19 2-00-04924 Verschraubung
20 2-00-05440 HYD. FITTING 3/8BOSS X 3/80RS
21 2-00-05436 HYD.FITTING 3/4MP X 1/2 ORS
22 7-33-02417 HYD.HOSE 13/16 16 27 LG
23 8-33-02179 HOSE-HYD ORS4 STR ENDS 45
24 8-33-02184 HOSE-HYD ORS4 STR ENDS 50
25 7-33-02428 HYD.HOSE 13/16-16x.5IDx57 LG
26 2-00-04921 FTG-90 SAE10 TO ORS8
27 8-33-02325 HOSE-HYD-#8 x 65 0-0
28 7-33-02412 HOSE HYD 11/16-16X13/16-16 56
29 2-00-04928 FITTING-RUN TEE ORS8MALE TOEML
30 7-33-02414 HYD. HOSE 13/16 16 82 LONG
31 7-33-02416 HYD.HOSE 13/16 16X11/16 16 58
32 2-00-04916 HYD. FITTING - O RING PLUG
33 7-33-02431 HOSE HYD. 13/16 16 3/8ID X
34 2-00-04973 FITTING-HYD STR 12 ORS- 12SAE
35 2-00-04975 FITTING-HYD 45-EL 80RS-8SAE
36 2-00-05439 HYD.FITTING 80RS X 1/2 NPT
37 2-00-05453 HYD FITT
38 2-00-05458 FITTING HYD REDUCER
39 2-00-05477 FITTING 8 6 ORFS REDUCER
40 2-00-05481 FITTING 6 6 ORFS TO ORS TEE
41 7-33-02191 HOSE-HYD ORS 4 90 TO STR 42
42 7-33-02222 Schlauch Hy draulik-
43 7-33-02225 HOSE HYD ORS 4 STR TO 90dg 38




Hydraulic Kit

05-02-2015

ET-Liste-Nr.
SMART2000120
SMART 2000 SN 690060 53
Pos Artikelnr. Me Beschreibung
44 7-33-02402 1 HYDRAULIC HOSE
45 7-33-02438 1 HOSE 8 STR STR 51 LG.
46 7-33-02439 1 HOSE 6904520 LG.
47 7-33-02446 1 HOSE HYD 12 ORS STR TO 90
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Scrub Brush Assy with Optional Brushes e

SMART2000122

SMART 2000 SN 690060 124
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Scrub Brush Assy with Optional Brushes ==

SMART2000122
SMART 2000 SN 690060 ot
Pos Artikelnr. Me Beschreibung
1 0765-271 1 Burste, Nylon- 40"- Smart
1 0765-272 1 Buerste, Schrubb- Standard 40" - Smart
1 0765-273 1 Burste, Supergrit
1 0765-274 1 Birste, Cleangrit
2 7-19-02035 1 WELDMENT DISC BRUSH DRIVE
H36 2-00-00081 4 SCREW-RHM ,25-20 X 1,00

H367= Hardw are used




RECOMMENDED SPARE PARTS Kit
SMART 2000 SN 690060
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ET-Liste-Nr.
SMART2000124

126

Part Number

7-25-08088
7-25-08089
7-25-08090
7-25-08091
7-25-08092
7-25-00256
7-25-00257
7-25-00258
7-25-00259

Part Number

7-33-02420
7-77-00109
7-77-00110
7-77-00140
7-77-00141
7-24-04014
7-77-00142
7-77-00143

Part Number

7-29-00250
7-29-00265
7-68-05022
7-29-00264
7-33-02409

Part Number

7-64-00037
7-28-05015

SPARE PARTS KIT-0760-548

Broom and Hopper Chamber Components

Description
Flap - Main Broom Right

Flap - Main Broom Left

Flap - Main Broom Door

Flap - Main Broom Rear

Flap - Hopper

Gasket - Broom Chamber Middle
Gasket - Broom Chamber Right
Gasket - Broom Chamber Left
Gasket - Hopper

Squeegee Components

Description

Hose- Squeegee

Squeegee - Rear Outer, 40" & 46"
Squeegee - Rear Inner, 40” & 46"
Rubber Side Squeegee, Inner 40”
Rubber Side Squeegee, Outer 40”
Hydraulic Filter

Rubber Side Squeegee, Inner 46”
Rubber Side Squeegee, Outer 46”

Recovery Tank Components

Description

Gasket - Recovery Tank Drain
Gasket - Vac Recovery

Sel - Tank Lid

Gasket - Lid

Cable - Solution Control

Electrical Controls Components

Description

Relay - 36V w/Diode Assembly
Fuse - 25A
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RECOMMENDED SPARE PARTS Kit
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ET-Liste-Nr.
SMART2000124
SMART 2000 SN 690060 o
Pos Artikelnr. Me Beschreibung
1 7-25-08088 1 Deckel rechts zu Hauptkehrwalze
2 7-25-08089 1 Deckel links zu Hauptkehrwalze
3 7-25-08090 1 Tur zu Hauptkehrwalze
4 7-25-08091 1 Deckel hinten zu Hauptkehrwalze
5 7-25-08092 1 Abstreifleiste fur Kehrbehélter
20 7-33-02420 1 Schlauch fur Saugleiste
21 56515832 1 Gummilippe, aulRen Replaces 7-77-00109
22 7-77-00110 1 Squeegee Rubber inner
23 7-77-00140 1  Sauglippe innen Gumm
24 56515838 1 Gummilippe, rot
25 7-24-04014 1 Filter Element
26 7-77-00142 1 Spritzschutz innen Gumm
27 56515840 1  Spritzschutz aussen,Gummi Replaces 7-77-00143
30 7-29-00250 1 Dichtung fir
31 7-29-00265 1 Dichtung fur Saugbehélter "SMART 2000"
32 7-68-05022 1 Seal, tank lid
33 7-29-00264 1 GASKET LID SOL TANK SMART
34 7-33-02409 1 Ablaufschlauch
40 7-64-00037 1 Relais 36V
41 7-28-05015 1 FUSE 25AMP ATC RED




